Product Monograph Information

SOLVET

Telephone: 1-403-456-2245
Toll-Free: 1-877-456-2755
Fax: 1-403-271-2920
Website: www.solvet.ca
Email: info@solvet.ca



Every effort has been made to ensure the accuracy of the information published. However, it remains the responsibility of the readers to familiarize themselves with the product information contained on the Canada product label or package insert.

AVL RUMEN RX POWDER

Ruminatoric Powder Veterinary Use Only DIN: 02406667

WARNINGS: Keep out of reach of children. No meat withdrawal period and milk withholding time are required when used according to the label.

ACTIVE INGREDIENTS - each 28.35 g contains:

Magnesium oxide	15 g
Kaolin	12.37 g
Sodium Thiosulfate Pentahydrate	1100 mg
Ginger	75 mg
Capsicum	75 mg

INDICATIONS: As an aid in the treatment of chronic bloat, atony of the rumen, engorgement (grain overload) and toxic indigestion in cattle. Provides antacid, ruminatoric and carminative action without dehydration.

DOSAGE AND ADMINISTRATION:

Mature Cattle: Suspend the contents of this package (454 g) in 2.27 L (two quarts) or more of water by stirring. When well mixed, administer orally as a drench or with a stomach tube 1 to 2 times a day for 2 to 3 days or use as recommended by a veterinarian. Keep suspension well agitated during administration.

CAUTION: If no improvement is observed within 12 hours, consult a veterinarian. In cases of excessive grain ingestion, consult a veterinarian immediately.

STORAGE: Store at 15° - 30°C. Protect from excessive heat and moisture.

PRESENTATION: 454 g

PRODUCT CODE: RRX454

